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SYCHTA LABORATORIUM Sp. 1. S
SYCHT Laboratorium Badan Palnoéci Materialow
ul. Ofiar Stutthofu 90

) {

A
Y LABORATORIUM 72-010 Police T
AB 1501
RAPORT Z BADAN
Wasz rnak: M(46.2021 Masz rnak: SLAFA43ENT 1925/ 4620202 ] Police, dnia 07.07.2021 r.

Meioda badaii:

PN-EN 180 11925-2:2020-09 - Badania reakeji na ogichi - Zapalnos¢ wyrobdw
poddawanych bezposredniemu deistaniu ptomienia - Czedé 2: Badania przy deiataniu
pojedynczego plomienia.

Cel badania: Spelnienie wymagasn w zakresie reakcji na ogiefi dia klasy E
wg PMN-EN 13501-1:2019-02 metoda PN-EN IS0 11925-2:2020-00

Zamawiagfgcy: 1.5, Hamilton Poland Sp. z 0.0
ul. Chwaszczyniska 180
81-571 Gdynia

Materiagl:  Whiknina polipropylenowa
Opisisklad: -
Producentidostawca: P.P.HU. BEROTEX JAROSLAW MAJTCZAK

Zygmunta 56
93-331 Ladz

Spelnienie wymagan: Material spelnia wymagania dla klasy reakeji na ogien E
wg PN-EN 13501-1:2019-02,

Przedruk i kopiowamie: tylko za zgods firmy 1.8, Hamilton Poland Sp. z 0.0,

Bez pisemne] zgody Laboratorium Palnogci Materialdw Spotki Sychta Laboratorium
sprawozdanie & badan mode by¢ kopiowane wylgceznie w calogei.

Warunki watnosei dokumentu: niniejszy dokument dotyczy wylacznie badanych prdbek.
bjeiosd sprawezdania: minigjsre sprawozdanie zawiera trry strony.

T
NIP 8513152392 tel. +4B8 914210214 biurodsychta eu [ f;—m ,
KRS DO00387681 tel, kom. +48 502078855 www.sychia.eu CERTIFER




f@n SYCHTA

J \FEORAORILM Nasz znak: SL/Z-443/EN|1925/462/2021

1. Zapalnosé materialow poddawanych bezpoéredniemu dzialaniu
plomienia wg PN-EN 180 11925-2

Zaplon powierzchmowy
Czas oddziatywania plomienia palnika pilotowege 15 s
N probkiKienmek badania W
Mazwn wielkodci Jednosika Wil w puprzek g
o an = srednia
1 2 3 4 5 fi

Cizy wystypil zaplon? TAE/MNIE | TAK | TAK | TAK | NIE | TAK | TAK

Czy wysigpil zapdon papien? TAKMNIE | NIE | NIE | NIE | NIE | NIE | NIE

Cry plomien osigenagl zasieg 150 mm | TAK/MNIE | NIE | MIE | NIE | NIE | NIE | NIE

Coas do osiggnigcin zasiggn 150 mm g - - - - . . Z
Faplon krnwedniowy
Czas oddziatywania plomicnia palnika pilotowego 155

N m— :
. ! r pribki‘Kicunek badania Warodd
Mazwn wiclkode Jednoatka wmd s w poprrek :
— drednia
[ s 3 4 3 1]

Czy wystapil zaplon? TARMIE | TAK | TAK | TAK | TAK | TAK | TAK |

Czy wystapil zaplon pagien® TAK/NIE | TAK | TAK | TAK | NIE | NIE | NIE

Czy plomien osiggng zasies |50 mm | TAKMNIE | NIE | NIE | NIE | NIE | NIE | MIE
Caas do osiggniecia zasigen 150 mm 5 - | = . . . _ .

fnne obserwacje: brak
SLiZ-443/2021 £—| SLiZ-4432021

SL/Z-443/2021 <y SLiZ-443/2021

A III

Rys. 1. Widok probek po hadaniu

Strona2z3
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2. Spelnienie celu badan

Spelnienie wymagan reakeji na ogiefi dla klasy E wg PN-EN 13501-1:2019-02

Metoda badania Prrametr Wiymik K ryterium Klnsa/ Klasyfikacja
_ dodatkona

F5w chgga 20 5, mm =150 = 150 E

PN-EN IS0 119252
Flkspozycia 155

Material speinia wymagania dla klasy reakeii na ogien E wg PN-EN 13501-1:2019-02

Okredlenie klasy reakcii na ogiefi | poziomu dymotwdrezodci
produktidw rozkladu i spalania wykonane zostato dia potrzeb oceny
spetnienie celn hadan.

3. Pozostale, wymagane norma, informacje:

Data otrcymania probek: 30062021 r.
Pobieranie probek: Pribki pobmal i dostarczyl Zamawiajacy.

Opis  prdbek: Zamawiajacy dostarczyt 12 prébek  wiokniny
polipropylencwe] w kolorze czamym (wycietych po 6 wadhoZz 1 6 w
poprzek kierunku wytwarzamia), o wymiarach 249-252x90-94 mm,
grubodei okolo 0,6 mm 1 masie odniesionej do jednostkl powierzchni
okolo 150 g/m?,

Warunki kiimatyzacii: Sezonowanie probek materiatu wg PN-EN 13238:201] punkt 4.2 w
tempersturze 23 £ 2 °C orue wilgotnodel 5045 % do osiggniecia stale)
masy.

wigdczenia:

1. .Wyniki badania odnoszg sig do zachowania probek do badan wyrobu w szczegGinych

warunkach badania; nie moga one byvé jedvaym krytérium oceny potencjalnego
ZAgrolenia porarowego zastosowanego wyrobu™.

2. Informacje podane na pierwsze] sironie raportu dotyczgce zakresu badan | identyfikacji

badanego obickiu/obicktéw podal Zamawiajacy.

Bidasia wytmas SYCHTA LABORATORIUM Sp, g Z0Mierdzil:

T2-010 Polica, ul. Ofiar Stutthofu 80

chuk ) fa +48 81 4210 214, tel. 50207AB5S

a-mall; biuro@eychia.su wwwsychia.su

KRB 00003BTER1 REGON 321023120

NIP BE13162302

mgr Nataliie Kol

Data i miejsce badania:  07.07.2021 1., Police
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J.S. Hamilton Poland Sp. z 0. o. 1.1_\:_{; %,

ul. Wyzwolenia 14, 41-103 Siemianowice Slaskie % —y
".-,.‘Ir 7%
fdo dnia 30.04.2078 JOAICW TEST Sp. ¢ 0.0.) el

AR 1552

Siemianowice Sigskie 12.07.2021

TEST REPORT
No LT/252/2021

Subject: Testing the flammability of materials.

Ordering party:

P.PH U BERCTEX Jaroskaw Majiczak
ul. Zygmuntz 56
83-331 Lbd2

Tha test results refer exciusively 1o the fesfed object. The raport cannot be reproduced otheraise than In 15
cenmpiete form withowl the writhen consent of the Manager of faboratory of J.5. Hamiltan Poland Sp, 7 0. 0,
branch In Siemiancwice Sigskie.

J.5. Hamdton Peland Sp 2 o o, Wl Chwaszcryisha 180, B1-571 Gdyrea
Laboratoium Badaweza, ul Wyzwolenia 14, 41-1003 Slemienowics Ei.l‘ab:be
dedfei. (32) TI0-H2-00, (32} F30=-03-16, www.hamiifoncom pl, www foac-test B a-mail’ sekrefared@lnac-tesrpl
MRS DOMEFRIT 20, WP SE60006030, Repon DO2R0I048
(do onia 30004 2018 Laberatorium Badaweze JOAICW TEST Sp. r oo



4.5, Hamilton Poland Sp. z 0. o,
ul. Chweszezyriska 180, 81-571 Gdynia
HAMI LTGN Laboratorium Badawcze

ul. Wyrwolenia 14, 41-103 Siemianowice Sigahie

Test report No LT/252/2021

1. The number of agreementforder/contract:
Order: L.dz. 905/Z05/21

2, Date and place of performance of tests:

23 .08.2021
J4.5. Hamilton Pofand Sp. z 0. 0. -~ Research laboratory
41-103 Siemianowice Slaskie, ul Wyzwelenia 14

3. Description, status and identification of the test object

3.1. Manufacturer of the product:

P.F.HU. BEROTEX Jarostaw Majtczak

ul. Zygmunta 56
93-321 bodE

3.2. Description and status of the object for testing:

Tabia 1.

Description and status of the object for testing

Test samples provided by the customer. Brand new samples.

Identification of the object: Bermed SPUNBOND PP160GEM BLACK (sample cut across the
manufacturing direction).

Marking of laboratory: LTi252/21/1

Serial number: -

Yeaar ol production; =

Identification of the object: Bermed SPUNBOND PP150GSM BLACK (sample cut slong the
manufaciuring direction),

Marking of laboratory: LTI252/21/2

Sarial number: 3

Year of production:

Specification;—

The rest results refar exclusively to the fested object. The repart cannot be reproduced othenwlse than in fis
compiete form without the writfan consent of the Manager of lsboratary of J.5. Hamilien Poland Ep.7 o, 0,
_branch in Siemianowice Staskia,

| Form FLB-11-01 to procedure PLE-11 | KJ§ | Edition 18.11,2018 1 Page 276 |




J.5. Hamiiten Poland Sp. z 0. 0.
HAM ILTDH ul. Crwaszczynska 180, B1-571 Gdynia
2 Laboratorium Badawcze
ul. Wyzwelania 14, 41-103 Slemisnowice Skyskin

Test report No LT/252/2021

Fig. 1. View of the tested sample L T/252/21/1

Fig. 2. View of the lested sample L T/252/21/2

The test results rafer exclusively to the fested obfect. The report cannot be reproduced ofhensise than in (s ‘]

compleie form without the written consent of the Manager of laborstory of J.5. Hemilton Poland 5p. 7 0. o.
branch in Siemianowice Slaskie.

[ Form FLB-11-01 to procedure PLB 11 [KJ5 | Edfion18.11.2018r. | Page 3/6 |




J.5. Hamilton Poland Sp. 2 0. 0.
i & i g [ ul. Chwaszceyriska 180, 81-571 Gaynla
I IAMI LI GN Laboratorium Badawcze
ul. Whmaslenia 14, £1-103 Semlanowce Eh:mu

Test report No LT/252/2021

4. Scope of test

Table 2. Scope of lest

Test parameters o
Flammabifity test, determination of the degree of flammability B PMN-EN IS0 3785:1096
Table 3. List of the equipment usead for lesling

MName of equipment Inventory [ factory number
Thermo-hygrobarometer LE-TOER CAOMLT
Tharmo-hygrometer LB-701 0Ly
Caliper AT B
Ruler ADIELT
Frammabllity tesi stand acc 1o PN-ISO 3705 CHBELT
Second timer ' ADIOLT
Mass flow regulator CHE4LT
Membrane electranic fiow meter BEMIP-2 AMBHLT |
Tharmoanemometer LB-501C - stationary air flow and AMARILT
temperature meter with a digital cufpur 5300
Climatic chamber DISCOVERY CAOZINT

Before the lests the measuring equipment was checked, equipment is afficiant,
5. Course and tests results:

5.1. Flammability test:

Environmental cenditions during the test, affecting the results of the test:
Tests caried out at temperature (23 6)40,2 °C and a relative humidity (43,91:2,0 %,
The test was performed in accordance with the standard PN-EN 150 37051096
Tesl parameters:
1) The test gas with a designated calorific value of 38 MJ / m3 was used In the form of @ Oas mixture:
- propane (92,8 MJim?)" -4.1 %

-methane (35,7 MJ/m?)’ - 969 %.
“} calomific vakie ghwen in the iberaham

2) Prior to testing, the samples were conditioned n accordance with the following paramsters:

= Temperalura: (#3.042) "C
= Humidity: (50.0+5) %
= Time: (24 hours).

31 Type of material: Composite material.

The test results refer exciusively fo the fested object. The report cannat be reproduced otherwise than in Jte
complete form without the written consent of the Manager of laboratory of J.5. Hamilton Poland Sp.z o 0
branch in Siemianowice Sigshie.

| Form FLB-11-01 to procedure PLB-11 [KJ5 |  Edition 18.11.20i0r, | ~ Page 46 |




J.35. Hamifton Poland 3p. 2 0. 0.
] wl. Chwasrcryriska 180, B1-571 Gdynia
HAM [ LTGN Laboratorium Badawecza

ul. Wyzwelania 14, 41-103 Siamiancwice Sigskie

Test report No LT/252/2021

4] Dimengions of Individial types of samplas;
= LT/2Z52/2111: length 254,08 mm, widih 84,92 mm, thickness 0 468 mm,

- LTi282/21/2; length 253,08 mm, width 94 08 mm, thickness 0 457 mm,

The result of the tast is included in table 4+5.
Table 4. The research results L T/262/21/1

Direction / . The degres
vo. | metbod | uame | Buming | L] | ey | Buming ]Mm,a
5 i was appliad paint I podnt ™ B
- 5 B - T AT
i 15 [} ng 4] i 0
2 Sample cut 15 0 no no 0 i}
3 across the 15 0 no no 0 0
4 | manulacturing 15 0 no o 0 0
E3 direction 15 0 no no 0 o
B 15 0 (1 (4] i) ]
A‘H‘Brﬂga: 0
e T
o ol e v
8 Fe=lesn
Tabie 5. The research results | V22142
Biraction [ The degres
Jethod | s | By | TSs | aseins v |
the sample | WO% &pplied patnt 1 point B
- - & = = mim TN
1 15 0 o no 1] 0
2 Samgple cut 15 §] il no ] i
I _:? ] along the 18 o (iLE] Lyl ] 0
4 mam.h::_turl'lﬂ 15 o na o i} 0
5 Gection 15 o no Fo o 0
] 15 1] no na 1] 0
l'ﬂ"l‘l‘l?ﬁ #]

i} Ima wior Derea hos pessed Brouph Tve fist o e sing pont™
2] 3 rrem Peeem e ered o e apssc T o Sapoed B the ke
3] 138 e Fom e e ol e specimes aepased o e ires
L] nith. parh [Yees Wi bral rassgmng poii

g =ik

Estimation of measurerment uncertainty at tha 95% confidence level with an extension factor af k = 2.

complete form without the written consent of the Manager of lsboratory of LS, Hamilten Poland Sp, 1 0, 0.
branch in Siemianowice Sigskie.

‘ The fasf resulls refer exclusively to the fesfed object, The report cannol be reproduced othenalsa than in its

| Form FLE-11.01 to procedure PLB-11 | KJ5 Edition 18.11.2018 . [ Page 506 |



J.5. Hamilton Poland Sp. z 0. o,
! ul. Chwaszaezyriska 180, B1-571 Gdynia
HAMI LTGN Laboratorium Badawcze
. Wyzwolonia 14, 41-103 Slemiznowice Slaskie

Test report No LT/252/2021

6. Date of accepting the object for testing:

09.06.2021
Beport prepared by Marek F?f:”r coyle
12,07 2021 Pédtoraceyk Marek research assistant Asystent's -i:::-m:':
date surmame and first name posifian signadure
Report authorized by:
12072021 Kowalski Rafal techmical manager of laboratory
data surfiame ang fisd nama poEESion

END OF REPORT

The test results refor axclusively to the fested objoct. The report cannol be reproduced otharwise than in its
complete form without the written consent of the Manager of laboratory of 5. Hemilten Poland Sp. z 0. 0.
branch in Siemianowice Slgskie.

[ Form FLB-11-01 to procedure PLE-11 | KJs | Edition 16112018 r. | Page &6 |
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